DESPIECE GENERADOR

GENERADOR

13000D-3
/. nReo 7/_; Tecnoplus

=,



A4k (CYLINDER HEAD)

B B = i " A5 5 1R
Ser.No. Part No. wabtran Description PR Quantity CONSUMABLE GRADE
1 380140013-0005 |7<fA-L A2 E 18 BOLT, FLANGE M6x%16 GB/T 5789 _M6_L=16;8%15 H4:Q16 9 C
2 120230125-0001 |SAELLEHE COVER COMP.HEAD T470 #& 1 C
3 380950400-0001 |& % CLIP,TUBE T470 14 JRSEE, 1 A
4 380741143-0001 B E TUBE, BREATHER T470_ D11xP15_ K, 1 A
5 120250062-0001 |SELLZ 22 EA PACKING , HEAD COVER T470_N-9016; 1 A
6 662360001-0001 |3RE2EET A PACKING SEAL,MAZE T470; 1 A
7 150310017-0001 |jERA STRAINER T470 4k, 1 A
8 110840030-0001 |FFIRFEZER BREATHING TANK COVER PLAT(|T470; 1 C
9 380140039-0003 |78k A2 E 18 BOLT, FLANGE M6x8 GB/T 5789 _M6_L=8;#% % H4rQ16 4 C
10 380140563-0001 [AFAE 2 HEIEM:  |BOLT, FLANGE M12x80 T470 M12x1.5 L=80_10.9%% #l kg 4 C
1 120080588-0001 | <&k HEAD COMP., CYLINDER T470; 1 B
12 270960014-0001 |‘k{t % F7RTC SPARK PLUG F7RTC_ JTT3L; 1 A
13 380180139-0001 | LiZfs BOLT,STUD,EX. 8x42 T270 M8 L=42;#% W HEQ16 2 C




S4&T3L (CYLINDER HEAD)

FE BRI J _ inti " BE o SR
Ser.No. Part No. wHEMtEA Description AR Quantity | CONSUMABLE GRADE
14 380180112-0001 | -LiZfe BOLT,STUD,EX. 8x110 T56B_M6/8_L=110;%% i ['] 2 C
15 120150208-0001 |SEISLBEEEA GASKET,CYLINDER T470; 1 A
16 380600191-0001 |5 f74412x20 PIN, DOWEL 14x15 T470_d=14 L=15; 2 C
17 160190081-0001 |2%s5 &= SHROUD COMP T470 N SiH; 1 C




Hih454% (CRANKCASE)

F5 T = o " H=E BN
Ser.No. Part No. FHEMEBN Description AR Quantity CONSUMABLE GRADE
1 110810251-0001 R il 1A CRANKCASE T470; 1 B
2 110260024-0001 BEIEE BOLT, DRAIN PLUG T110_M12x1.5%15;4% ¥ A 1 C
3 380450516-0001 R WASHER T110_T21 WE12 IME2 1 C
4 111040006-0001 BEIREAS BOLT, DRAIN PLUG T595;4% 15 HErQ16 1 B
5 380650337-0001 HE OIL SEAL 35x52x7 T110_d=35 D=52 b=7;% 1 B
6 283690004-0001 AR RS OIL LEVEL ALARM T270; 1 A
7 380600123-0001 ENE 10%12 PIN, DOWEL 10x12 T370_d=10_L=12; 2 C
8 270360100-0001  |&EEZHNLERF STARTER MOTOR T470; 1 B
9 380140362-0001  |7< )k~ miiE e BOLT, FLANGE M8x85 T130 M8 L=85 fil Lik#j 2 C
10 281890007-0001 HUHRI 2 OIL PROTECTION DEVICE T595; 1 A
11 380140013-0005 |/NA-KIEZHIER: BOLT, FLANGE M6x16 GB/T 5789 M6 _L=16;4%1 1 C
12 380570001-0001 FFOR4RE SPLIT WASHER GB/T 896_d=6;%/tQ07 1 B
13 171630022-0001 I SHAFT, GOVERNOR ARM T470; 1 B




—&P—6
HhihfE/& (CRANKCASE)
F5 T = L nE Dy 1 e 1t
= Description MR R AS : 1
Ser.No. Part No. A& P FLEEAR Quantity CONSUMABLE GRADE
14 381350004-0001 P PIN, LOCK T040 iffiH " H; 1 B
15 38065064 1-0001 HE OIL SEAL, @8x@p14x4 T470 d=8 D=14 b=4 [N/ 1 B
16 120550017-0001 mE LIFTING EYE T470; 1 C
17 380140067-0003 TN Sk L T R BOLT,FLANGE GB/T 5789 M6 L=12;4%1j 1 C




M#hf% (CRANKCASE COVER)

FE Ty e o . #E Ry H
Ser.No. Part No. wHEbER Description RS Quantity | CONSUMABLE GRADE
1 380140006-0005 |~ fi i “[ii#fs __ |BOLT, FLANGE M8x45 GBJ/T 16674.1_M8_L=45} 9 C
2 380650337-0001 | % OIL SEAL 35x52x7 T110_d=35_D=52 b=7-% 1 B
3 110820123-0001 | = CRANKCASE COVER T470; 1 C
4 110690074-0001 | Ll R /4LAr OIL FILLER CAP.ASSY T470; 1 A
5 110690080-0001 | Wit N AL (E) OIL FILLER CAP.ASSY T470_HLIIE_M20x2.5, 4 1 A
6 110830061-0001 |l ol i o5 0 2 PACKING, CASE COVER T470; 1 A
7 380600123-0001 |52 4 PIN. DOWEL 10x12 T370_d=10_L=12; 2 C
8 150350023-0001  |WLiliki e AL OIL FINE FILTER COMBINATION _ |T390; 1 B
9 171750028-0001 |k U 46 b 1 GOVERNOR ASSY. T470; 1 B
10 381350016-0001 |4k PIN, LOCK T116_J i i, 1 B
1 150070045-0001 [ ke OIL PUMP DRIVEN GEAR T470_WEY, 1 B
12 380070022-0005 |/~ fis ke HEXAGON HEADED BOLT M6x12 |GB/T 5783_M6_L=12 4% 1 3 C
13 150290028-0001 _ |HLiiuEld OIL STRAINER T470; 1 A




Hi#4i 2% (CRANKCASE COVER)

(2] EEL P = inti i* B8 Rk
Ser.No. Part No. FEMEBTT Description AUREIRS Quantity | CONSUMABLE GRADE
14 1500400350001 |jii st OIL PUMP COVER T470; 1 C
15 1501200030001 | WLyl 52 B DRIVE PIN;OIL PUMP T240; 1 B
16 150080046-0001 | 5L a0k OIL PUMP DRIVE SPINDLE T470 7 I3 1 C
17 1500500260001 |pkt T INTERNAL ROTOR T240; 1 B
18 150060025-0001 |4kt EXTERNAL ROTOR T240; 1 B
19 380840925-0001 | % b1l "O" RING T470 D=416_d=35 jif] 1 A
20 3811503700001 |/ SPRING,FRICTION T240 il 55 3, 4 Hg/Cr6/ 1 A
21 380640016-0001 _ |isk FRICTION BALL GB/T 308_09.5, 1 C




Hifl ¥E% (CRANKSHAFT _PISTON)

Fe BEN e = ioti " i % 35t
Ser.No. Part No. MR Description AU Quantity CONSUMABLE GRADE
1 130070182-0001 HERAE RING SET,PISTON T430; 1 A
2 130030205-0001 i IE PISTON T430; 1 A
3 380560057-0001 N2z 4 CLIP,PISTON PIN T110 & FEH T4 HE, 2 B
4 130060064-0001 VEEAY PIN,PISTON T430; 1 C
5 130150120-0001 EFT CONNECTING ROD ASSY T470_M7n5E; 1 B
6 130290449-0001 i 2 B4 CRANKSHAFT ASSY T470 AH; 1 B
7 130450031-0001 -1 i WEIGHT,BALANCER T470; 1 B
8 380450895-0001 S WASHER T430 1£20.2 4Mz234 1 C




S &4 (ROCKER,CAMSHAFT)

2= EETyreT= e o o #E R A
Ser.No. Part No. FEEAT Description LIRS Quantity CONSUMABLE GRADE
1 380140451-0001 INASTE L R BOLT, FLANGE M8x20 GB/T 5789 M8 L=20 S= 4 C
2 140450064-0001 SITEEHE ROCKER ARM ASSY. T470; 1 B
3 380600167-0001 TERLEY PIN, DOWEL 4x12 T270 SZO0AY, EELH] d=4 2 C
4 140670035-0001 BEFAHE PUSH ROD T116_ K178 #AAkSEls; 2 B
5 140690004-0001 7 LIFTER, VALVE T110;% Hg/Cr6/Pb/PBB/P 2 B
6 140020133-0001 FHECT A & CAMSHAFT ASSY. T470; 1 B
7 140320002-0001 S| TJHEE ROTATOR, VALVE T110; % Hg/Cré/Pb/PBB/P 2 B
8 140390015-0001 IBEES VALVE LOCKER T11D;%Hg/Cr6/Pb/PBB/P 4 B
9 140380021-0001 S TGEE RETAINER, VALVE SPRING  |[T11D_#iJaRAGENL) HE 2 B
10 140340044-0001 S TNGHEE SPRING, VALVE T470; 2 B
11 140360010-0001 S| 5 P SEAT, VALVE SPRING T110; % Hg/Cré/Pb/PBB/P 2 B
12 140400012-0001 P SEAL, VALVE STEM T110; % Hg/Cré/Pb/PBB/P 1 B
13 500550075-0001 S IEN: VALVE ASSY. T470; 1 B




w7 L
w7
w7
w7
HEENEEE M (STARTER SUBASSEMBLY)
Ee E = = o e SgElE
Y = Description AROHR A _ i
Ser.No. Part No. AR A Pl HEREIRE Quantity | CONSUMABLE GRADE

1 380140039-0003 | AL L HlEM BOLT, FLANGE M6x8 GB/T 5789 M6_L=8;4 1 [14:Q1 1 C
2 380940629-0001  |#kk CABLE CLEAT T022 JihA& e hr e pE g 1aQ 1 C
3 193490300-0001 | T2z 1k RECOIL STARTER COMP.  |T470 i Skl 1# %N Fik G 1 B
4 160210103-T470 | R 5 = i fk COVER COMP _,FAN 1 C
5 193500110-T470 | FiezhEitt STARTER ASSY. 1 B
6 380140531-0001 [ Ay ki 2 gk BOLT, FLANGE TO21 V£ 4 Efe11_M6_L=8 4 C
7 380140037-0003 NS L I BOLT, FLANGE M6x10 GB/T 5789 M6_L=10;%%% H4:Q 5 C




fhih %% (CARBURETOR)

=2 = R o L . e 5 g I
Ser.No. Part No. FEMEB Description U Quantity | CONSUMABLE GRADE
1 170430169-0001 |1k ih25 25 £ PACKING .,CARBURETOR T470_R& R 5Lk 2 [l 1
2 170440088-0001 |1t ;m2sFmHtEs SPACER, CARBURETOR T470; 1
3 170430167-0001 |1b;h2a%% #3h PACKING .,CARBURETOR T470 (Uil 2% 565 H 2 ) 1
4 170021481-0001 |1k ih2s CARBURETOR ASSY. T470; 1
5 170430176-0001 |1k ;hER2E £ SPACER COMP.,AIR CLEANER [T470 & @+ At e 5 1




VS (CONTROL)

F& EEHE s = - o = S EYE
Ser.No. Part No. waEbtra Description BUREIRAS Quantity | CONSUMABLE GRADE
1 380140037-0003 |/NfA-LiE L HEIER BOLT, FLANGE M6x10 GB/T 5789 _M6_L=10;#% 145 4 %% 4 C
2 171680115-0001 || T\ FHAES CONTORL ASSY. T470_JC TR HEHE A £EQ16 1 B
3 171600090-0001  |if g SPRING, GOVERNOR A T470_36.75[8,K130; 1 A
4 171590027-0001  [#1[ JHIFFE ROD, GOVERNOR T470; 1 B
5 171610025-0001 |95 & ArossE SPRING, GOVERNOR B T470; 1 A
6 171620036-0002 |7 41 ARM, GOVERNOR T470;74 77 3K o B e B ET 1S f 1 C
7 380250002-0001 | 3L R EhEsT BOLT, GOVERNOR ARM T040 M6_L=21(13mm);i % % 1 C
8 380370066-0001 |7\ ik 2 HELE M6 NUT, FLANGE, M6 GB/T 6177.1_AiBjj i ik M6;4 1 C




B4 (FLYWHEEL)

(2] B Al = inti " 28 o 35t P
Ser.No. Part No. FHEL A Description RS Quantity | CONSUMABLE GRADE

1 270920319-0001 | sk COIL ASSY., IGNITION T470; 1 A

2 380140086-0002  |/NFkiEX EIE R BOLT, FLANGE M6x22 GB/T 5789 M6 _L=22;4% i A 4E(Q 2 C

3 270020268-0001  |f ML 7B FLYWHEEL COMP. T470_50HZ_TE P REAN; 1 B

4 380450702-0001  |F#HyE WASHER T390_W1£13_4M738 JEE4 % 1 C

5 380140457-0001  |AALEZEER BOLT, FLANGE M12x35 T390 M12x1.25 =35 KHIEH 1 C

6 160180034-0001  |Mip FAN COOLING T430 $4hnitF; 1 B

7 193590028-0001  |#&zh#E PULLEY, STARTER T470; 1 C

8 380140091-0005  |/"fkiE 2 wEiNER BOLT, FLANGE M8x25 GBIT 16674.1 M8 L=25;4# 4 C

9 380940346-0001 |3 CABLE CLEAT T560; 1 A




| —4 v

S e — 4
22328 (AIR CLEANER)
EE SRR — nE % Hm
AL & FE Description AR S - 2
Ser.No. Part No. Ak P AR Quantity | CONSUMABLE GRADE
1 180020736-0001 e AIR CLEANER T470; 1 B
2 180100092-0001 eSS ELEMENT, AIR CLEANER ASSYT470; 1 A
3 380370048-0001 NAEE IR NUT,FLANGE GB/T 6177.1_M6;¥¥ 5 H 4 2 C
4 380020121-0001 AL S e BOLT,HEXAGONAL M5x14 T520 25 Y8 7 JHA ] 52 48 A2 N 6 C




HE2 (MUFFLER)

Fe BB i = inti " 28T o SR
Ser.No. Part No. SabtrE R Description AR Quantity | CONSUMABLE GRADE
1 180650113-0001 BES O E GASKET, EXAUST,CYLINDER TA70; 1 A
2 380340005-0007 FNEIZEMS NUT, M8 GB/T 6170 _M8;4 B#:Q1 4 C
3 180590282-0001 HSE PIPE COMP.,EX T595; 1 C
4 180660082-0001 SHAE R GASKET, EX., PIPE T595_ZIhA S iiliR_h 1 A
5 180571869-0001 JHFE R MUFFLER T595; 1 B
6 180960155-0001 SHE P COVER,MUFFLER T595_Hij &, i i B EEQ15 1 c
7 380140215-0003 AR L HEIEEM6X 14 BOLT, FLANGE, M6x14 GB/T 16674.1 M6_L=14;4 5 C
8 380140004-0004 AR L EEREM8%20 BOLT, FLANGE, M8x20 GBIT 16674.1_M8_L=20;4 1 C
9 380140091-0005 AR L R M8X 25 BOLT, FLANGE, M8x25 GB/T 16674.1 M8 _L=25;4 1 C
10 180960156-0001 SHE AP COVER,MUFFLER T595_J& &, i B EEQ15 1 c
11 180980003-0001 SHE SR EIS COVER RUBBER,MUFFLER T595_F; 1 A
12 180980004-0001 HAERIDER COVER RUBBER,MUFFLER T595_F; 1 A




15
W (FUEL TANK)
2] EE = = ioti " 28 b it
Ser.No. Part No. FEMEB Description AUREIRES Quantity CONSUMABLE GRADE
1 170870134-0002 A CAP COMP., FUEL FILLER T53K;LONCINF#E_ Bi¥E () 1 B
2 170720014-0001 VE O JER A FILTER, FUEL TANK T525 i il b X 1 A
3 281870016-0001 e RS LABEL,FUEL METER T560 GENERACIRE; 1 B
4 380220044-0002 TSk IB4TM5%12  [SCREW, FLAT, M5x12 GB/T 819.1 M5 L=12;#% 2 C
5 170740022-0001 kR FUEL METER T595; 1 A
6 170501104-0001 ] FUEL TANK T595 4 J&; M ¥ (2R) 7 40Q 1 B
7 170980114-0001 T FUEL VALVE T595 YAl T4 1 A
8 380140004-0004 N2 IZHM8%20  [BOLT, FLANGE, M8x20 GB/T 16674.1_M8_L=20;} 4 C
9 380450524-0001 T 8.5 WASHER,FLAT T520 _T21_p1%8.5_4Mz2 4 C
10 170710014-0001 SR Rk A COLLAR, TANK CUSHION T520 8.6x12x12.2;45 ¥ 1 4 C
11 170700050-0001 9o 6 Uk i s 2 RUBBER, FUEL CUSHION T520 T8 BERGIR; 4 A
12 380950188-0001 s CLIP, TUBE T040 i 4 el 4 A
13 380750244-0001 plikEs TUBE, FUEL WiE4 A28 K70 AL 1 A




%ﬁp [ —
%8 (FUEL TANK)
BE = R o HE S s T
ws = Description WA IR S . =
Ser.No. Part No. b ¥ & 71 P BUER Quantity CONSUMABLE GRADE
14 170010016-0001 R o FUEL FILTER TO5K; 1 A
15 380750316-0001 HE TUBE, FUEL N1z4 HhE8 +K80; 1 A




HHLEE (ALTERNATOR)

F5 SHHERES = i n = BN
Ser.No. Part No. AR Description AUREIRAS Quantity | CONSUMABLE GRADE
1 380140167-0002 | 7o /i S~ i |BOLT, FLANGE M5x12 GBIT 166741 _M5_L=12. 1 [] 5 C
2 660030004-0001 |l LIk PLATE.GUARD T595. 4 1 (15 Q16 1 C
3 6600500070001 |suilLiiin i REAR HOUSING,FRONT T595: 1 c
4 380140001-0006 |/ S/~ il |BOLT, FLANGE M6x12 GBIT 16674.1_M6_L=12. 1 [] 6 C
5 660040008-0001 | pLALE COVER,DUCT 7595, 1 (E)Q13 1 C
6 660080451-0001 |t bLEb T ALTERNATOR T596 A% 50HZ_380V__f9. 1 B
7 660120006-0001 il A BRUSH T595. 1 A
8 660140006-0001 | i L LRI TERMINAL, VOLT CHANGE | T595; 1 B
9 380450515-0001 |41 [H WASHER FLAT T560_T21 17210 4hE30 I 1 C
10 660010011-0001 | mipLic e HOUSING, RR T595. 1 C
1 380140566-0001 |/ fi Jeib - [iiEFe  |BOLT, FLANGE M8x190 T470_M8_L=190_fihlie M 4 C
12 380070180-0001 | /i kiZ e BOLT, HEX. M10x285 T56P_M10_L=285.4% 1 (15 Q1 1 C
13 660020008-0001 | Mgl st COVER,GENERATOR END __ |T595.BA(2)Q13 1 C




BN (ALTERNATOR)

B BER - inti " 25 o B T
Ser.No. Part No. FEMEBT Description LIRS Quantity CONSUMABLE GRADE
14 380140053-0002 7N AR TR M5x16 BOLT, FLANGE GB/T 16674.1 M5 L=16;% 3 C
15 380370048-0001 7N FvE 22 THNE MG NUT, FLANGE, M6 GB/T 6177.1_M6; ¥ 15 H & 2 C
16 660150142-0001 A5 A% AVR T596 50HZ 380V _=#f; 1 A




HlZE (FRAME)

=) B e L i BE SgE
Ser.No. Part No. FEMEBT Description LIRS Quantity CONSUMABLE GRADE
1 300720410-0001 HL2E FRAME T595 & 12@32mm_ i RIS AT ; H 1 C
2 300770034-0001 HLZE R E R RUBBER,SHOCK ABSORBEHNT595 34142t jiz; 1 B
3 380370007-0004 N AR L B REMS NUT, FLANGE M8 GB/T 6177.1_M8; 441 Q16 4 C
4 380370077-0001 ANV L IEEEMA0  [NUT, FLANGE, M10 T040 M10x1.25 S=14;4% 15 54 4 C
5 303070045-0001 HLZESBR (71) FRAME BAFFLE T595 HiI; Wi ¥ (K 1)Q30 1 C
6 303480002-0001 HLEE S BOE AL BOLT, FRAME T560 M8, k4518 L=40;8% 8 C
7 380330007-0005 i MR BEM8 NUT, CAP GB/T 923 M8;%% E4££Q10 8 C
8 303070046-0001 FLZES IR (F) FRAME BAFFLE T595 J&; Wi ¥ (K 1)Q30 1 C
9 303070047-0001 HLZEBR (72) FRAME BAFFLE T595 /Wi ¥ (/K 4)Q30 1 C
10 380190163-0001 PN A IBETME%16 INNER SIX ANGLE SCREW (T53G #%3k M6 L=16;%1£.Q017 8 C
11 303070048-0001 HLZE IR () FRAME BAFFLE T595 747, M: ¥ (7K 11)Q30 1 C
12 380140102-0004 N R 22 B MEX25 [BOLT, FLANGE, M6X25 GB/T 16674.1 M6 _L=25;4% F 1 C
13 380490022-0002 25 A ] WASHING,LOCK GB/T 861.1 d=6:%1£.Q07 1 C




Y% (FRAME)

(2] BRI = ioti " B o SR
SerNo. Part No. FEMHEAT Description LIRS Quantity | CONSUMABLE GRADE
14 272980009-0001 | @ALEHZ: GROUND LINE T560 K130, T N 12®6/D10; 1 A
15 380370048-0001 |/ fii/ - i F/M6 __ |NUT, FLANGE, M6 GBIT 6177.1_M6, 4 F15¢Q16 2 C
16 380450531-0001 | 'T24H 6 WASHING T040_T21 P76 AMie13 J2fEA ;] 1 C
17 380440003-0001  |EWIRE NUT T61F_M6._ bl 1 9 s [16¢Q 1 C
18 300710113-0001 | ZEjE /e BRACKET, AIR CLEANER |T595 % F15£:Q16 1 C




FHIEAR 4 (COTROL PANEL ASSY.)

) E R Oy i inti " 28 b SR
Ser.No. Part No. SEEE Description AR Quantity CONSUMABLE GRADE
1 271852022-0001 |5 i THIHR B 14 COTROL PANEL ASSY. T596 14~ Wk=, ¥ 4,16A,250V, 5| 1 B
2 271890043-0001 [Fi[EFHAEH & 12V R HREF|SOCKET T536_12V = MR ZR G EE; 1 B
3 271290033-0001 [y fhirat CIRCUIT BRERKER T520_10A_Fahidfitrires; 1 A
4 272890014-0001 |ifnf22 HOUR METER T53K_ 73, it BhiE, TAE S 1 A
5 281910009-0001 |HiE& VOLTMETER ASSY. T520 91L4%!,300V; 1 A
6 271890001-0001 |HjHHEREH & SOCKET T560 Wk, 1 0,16A,250V, 3 Hi i | 1 B
7 271890009-0001 | EHERE4H & SOCKET T563_ Wk, 410,16 A,240V/415V, 1 B
8 271290063-0001 [ frira% CIRCUIT BRERKER T590_17A_ Wi Ry 45 307 —Hk 1 A
9 271920001-0001 |¥#H; KBPC2510 RECTIFIER BRIGE T566_KBPC2510; 1 B
10 380310152-0001 |+ =F# 3k 5 i) SELT THREADING SCREW T560_ ST 4.0 L=16;%24¥Q10 2 C
11 271950026-0001 |HEHREEE CASE,CONTROL PANEL T595; 1 B
12 380690018-0001 |+F/MEgsT/F#4H L& [SCREW,PAN 5X14,WASHER ASSYGB/T 9074.5 M5 L=14 NI gEHE4 8 C
13 272900025-0001 |FEHi28 BATTARY CHARGE T595_f# A 14-30VDC, ki H12VDC | 1 B
14 271810033-0001 |BEhiZedHl 42 SWITCH ASSY,COMBINATION  |T595; 1 A
15 380370048-0001 |/NAEZmIERIM6 NUT, FLANGE, M6 GB/T 6177.1_M6;#1% H$EQ16 3 C




F. E# (HANDLE. KIT)

Faa) EEB I G = i " e Rl
Ser.No. Part No. FaELHEAA Description HEREIRAS Quantity |CONSUMABLE GRADE
1 320400019-0004 |FIEEH 4 HANDLE T560 GENERACH A, 2 T4, i) 1 C
2 320180229-0001 |FIE RUBBER JACKET T560 GENERACH £, K200 R, 1 A
3 320750015-0001 | FiEERE I HANDLE, HOLDER 7560 GENERACHA: 1 A
4 381000195-0001 | 3% PLUG T560 FIEEH . GENERACHKA, 1 A
5 380330007-0005 | EHEEMS NUT, CAP GBIT 923 M85 Q10 3 C
6 320420021-0004 | FIEE Epr 20 HANDLE, BRACKET T560 GENERACHRA 2 T4 ikl 1 C
7 380140152-0002 | A S /5 ilZFMBX45 |BOLT, FLANGE GBI/T 5789 M8_L=454%5:Q10 1 C
8 303490001-0001 |5 F X2 I H2M8x46 BOLT, HANDLE T560_M8_L=46,ZHg/Cr6/Pb/PBB/PB 2 C
9 380140040-0005 | A% /5 AiiZFM8X16 |BOLT, FLANGE GBIT 16674.1_M8_L=16;51; [ F:Q1 12 C
10 300800036-0001 |HEREERZE BRACKET,SHOCK ABSORBER | T595 & 115 Ay 2(2)Q13 2 C
11 380370007-0004 |7<f 3% - FIZRIMB NUT, FLANGE, M8 GBIT 6177.1 MB8T5 (1 5¢Q16 10 C
12 300770035-0001 | B REEE RUBBER,SHOCK ABSORBER _ |T595 BN MRER 2. 2 C
13 380450205-0002 |FHiE 17 WASHER FLAT QLX G 8.7 WA17 Ji28 TiE25 ] > c




HF. £ (HANDLE. KIT)

Fe e = ioti " B8 b R TE
Ser.No. Part No. FEMEBT Description RREIRES Quantity | CONSUMABLE GRADE
14 381350013-0001 |43k CLIP T532 BE! O3xD16x52 H2H 5 FE L 2 A
15 660690036-0001 XERE WHEEL T61F_9.55F ,PURRTE, ke pl 235 7L H 121 2 B
16 660730052-0001 | #LZH 7 Fi i) SHAFT COMP T595 f{%16,9.55 -764: 1 C
17 660750001-0002 ML SHE R AN BOARD,SHAFT COMP | T56B i B ££16; & Hg/Cr6/Pb/PBB/H 1 C




EHMAHE (BATTERY TRAY)

F5 e = - o H= S B
Ser.No. Part No. SEMFEH Description IR Quantity CONSUMABLE GRADE
1 271060171-0001 5t 18AH BATTERY 18AH 7590 18AH(HE) & 1 A
2 271270035-0001 ERSE% BATTERY WIRE T595_IF#R%5E-500, Ak K 1 A
3 271170076-0001 B ES DEPRESSER,BATTERY 7590 NE=; 1 C
4 380370048-0001 NEE L EIEEME NUT, FLANGE, M6 GB/T 6177.1_M6;45 15 [ 5 2 [
5 271210010-0001 B RGBT POLE,BATTERY T595 -/&185;%4£Q09 2 C




